

NEW!



INFLATABLE PRY BAR & LEVELING TOOL

Compression Test Certification

CERTIFIED CONTRACTOR-GRADE — Compression tested with a load of 300 pounds held for 60 minutes with no damage, cracking or notable leakage.



Test Report

No.: GZHG1508033202SP

Date: Aug 31, 2015

Page 2 of 2

Test Conducted: Compression Test

Test Property	Test method	Requirement	Result
Compression Test	SGS- TM- HL- 00109- 1 / Simulative Use	<p>No breakage, cracking, air leakage or other abnormalities shall result after compression.</p> <p>Superficial damage such as scratches that will not impact on the performance of the product is acceptable.</p> <p>Note: Test to failure is based on request.</p> <p>Normal test parameter: Compression force: 300Lbs; Time interval: 60min.</p>	<p>Pass</p> <p>No damage, cracking, notable air leakage and other abnormalities was found after test.</p>

SGS is the world's leading inspection, verification, testing and certification company, recognized as the global benchmark for quality and integrity. With more than 80,000 employees, SGS operates a network of more than 1,650 offices and laboratories around the world.

Established in 1878, SGS transformed grain trading in Europe by offering innovative agricultural inspection services. The Company was registered in Geneva as Société Générale de Surveillance in 1919.



CALCULATED INDUSTRIES®

4840 Hytech Drive, Carson City, NV 89706
1-800-854-8075 • WWW.AIRSHIM.COM